
32 JANUARY-FEBRUARY 2022

The interdependency between water and energy, sometimes
called the water-energy nexus, is growing in importance as
demand for both water and energy increases with time. In the
world, thermal power plants make up 70% of the existing fleet.
These plants require large quantities of water, primarily for
cooling, and account for 40% of the total fresh water
withdrawals every year. This has an impact both on the aquatic
organisms and on the water resources of the region where the
power plant is located. A report from the US Department of
Energy identified more than 60% coal-fired power plants as
vulnerable to water demand and/or water supply concerns.
Therefore, it is important to understand the water footprint of
[...]
1. Raw water: Water will be drawn through open intake

channel, river, ponds, lakes. Water received from the
source will be further treated in clarifiers and pre-
treatment plant and then used for power plant purposes.

2. Freshwater: The fresh water to cater the plant needs such
as power cycle make up, auxiliary cooling water, services,
potable water, etc., shall be fed from a water treatment
plant for the proposed plant.

3. Cooling tower water: Water used in the cooling towers.
4. Make-up water: Water used to compensate the loss due

to evaporation or drift losses of water in the cooling
tower.

5. De mineralized water (DM water): Water used in the
boilers for generating steam to be de mineralized. DM
water comes at a higher cost as compared to cooling
tower water and its use is limited for specific function.

6. Ash handling water: water used for handling ash
generated during the combustion process into slurry for
disposal. It is ideal to use treated water for ash handling
and coal dust suppression.

7. Service water: Water used for processes like coal dust
suppression, fire fighting measures, use in toilets and
other utilities, plantation and greening activities. It is
ideal to use treated water instead of fresh water for these
purposes.

8. Potable water: Water used for drinking water for the plant
and the colony is known as potable water.

WATER CONSUMPTION IN THERMAL POWER PLANTS

A typical list of plant systems/applications requiring
consumptive water is indicated as below:

I. Cooling water system for condenser and plant
auxiliaries

II. Ash handling system
III. Power cycle make up
IV. CPU regeneration, if applicable
V. Air conditioning and ventilation system

VI. Coal dust suppression system
VII. Service water system

VIII. Evaporation from raw water reservoir
IX. Water for desulfurization

Optimization/minimization of plant consumptive water
includes measures such as judicious utilization of water in
different applications, adoption of reduced margins in
various consumptive uses, adequate treatment for
deteriorating quality of raw water, use of plant waste waters
in various low grade applications and recycling of plant
waste waters to maximum extent. The requirement and
scheme for utilization of plant waste water is also governed
by stipulation of MOE&F and CPCB/SPCB in this regard. In
some recent projects, MOE&F has stipulated the requirement
of zero effluent discharge from plant boundary which as a
large bearing on plant water scheme and treatment of waste
water to be adopted. A brief description of above plant
systems which have potential for further reduction in water
consumption and aspect of waste water minimization is given
below: major water uses areas are following:
1. Cooling water system

Cooling water is required for condensing of steam in a
surface condenser and for secondary cooling in heat
exchangers of equipment cooling system for plant auxiliaries.
For a typical 500 MW coal fired unit, the amount of cooling
water required for condenser and auxiliary cooling is of the
order of 60,000 m3/h with temperature rise across the
condenser about 9.5oC. Cooling water system may be of once
through type or closed cycle type using cooling tower, the
details as tabulated in Table 4:
2. Ash handling system

Combustion of coal in a thermal power plant results in
generation of ash which needs to be disposed off. The
amount of ash generated depends upon the quality of coal
particularly its calorific value and its ash content. For a 500
MW unit burning typical Indian coal (of 40% ash), the
amount of ash generated is about 140 tonne/h with
distribution of fly ash and bottom ash as 80:20. Fly ash and
bottom ash generated in the plant has traditionally been
disposed to ash pond in the form of wet slurry.

Over a period of time, environmental concerns associated

TABLE 3: WATER REQUIREMENT OF DIFFERENT SYSTEM IN THERMAL POWER

PLANT. WATER CIRCUIT IN THERMAL POWER STATION (TPS)

Description Quantity In %

Cooling tower make up 3450 m3/h 65.09%/*89%
Ash disposal 1370* m3/h *24.53%/0%
DM water make up 120 m3/h 2.26%
Potable and service water 250 m3/h 4.72%
Clarifier sludge etc. 110 m3/h 2.08%
Coal dust suppression and etc 70 m3/h 1.32%

Total 4000 m3/h 100%

*To be tapped from CW system as blow down water, so not
considered as consumptive use.



36 JANUARY-FEBRUARY 2022

with ash generation in thermal plants have resulted in
various measures to be adopted viz. reducing water
requirement for wet ash disposal, dry disposal of fly ash and
utilization of ash in various applications. The measures for
reducing consumptive water requirement include reducing
water to ash ratio for slurry disposal, recirculation of ash
pond water and use of high concentration slurry disposal
(HCSD) system for fly ash.

In recent plants, wet disposal of ash has been adopted
with slurry concentration of 30% for fly ash and 25% for
bottom ash. In the plants using ash water recirculation,
typically 70% of ash pond water can be recovered and
reused in ash handling plant. Thus, net water to be supplied
for ash disposal gets reduced to about 30% of requirement of
ash handling plant.
3. Power cycle make-up

Power cycle make up refers to DM water added in
condenser hot well to compensate for loss of water due to
boiler blow down and other losses from the system. The
quantum of blow down water depends on boiler steam
parameters and quality of make up DM water. In the past, the
DM water make up requirement of power cycle has been
amply considered even up to the order of 8% of BMCR flow.
Over a period of time, this requirement has been reducing,
and now a day, design power cycle make up is generally
taken as 3% of BMCR flow. As per this, power cycle make up
requirement for a typical 500 MW unit shall be about 50 m3/h.
In actual, plants are being managed with further reduced
make up also as large size units are provided with
condensate polishing units (CPU) and materials of better
metallurgy are used in feed heating and boiler components.
In the present study, power cycle make has been considered
as 2% of BMCR flow.
4. CPU regeneration

For maintaining the feed water purity condensate
polishing plant will be provided in the feed water cycle at the
downstream of condensate extraction pumps. The function
of the CPU will be to purify the condensate from the
condenser by removing solids and dissolved salts with the
intent of reducing corrosion and depositions in the steam-
water cycle. The resins to be used would be strong acid
cation and strong base anion type appropriate for the
influent condensate quality. The resins will be separated and
regenerated externally by transferring to a dedicated

regeneration station. A common external regeneration facility
will be provided. The CPU will be provided with associated
chemical feed system for preparing, measuring and dosing
the required chemicals.
5. Air conditioning and ventilation system

The main purposes of a heating, ventilation and air-
conditioning (HVAC) system are to help maintain good
indoor air quality through adequate ventilation with filtration
and provide thermal comfort. HVAC systems are among the
largest energy consumers in thermal power plants. The
choice and design of the HVAC system can also affect many
other high performance goals, including water consumption
(water cooled air conditioning equipment).
6. Coal dust suppression system

Water is sprayed over heaps of crushed coal, belt
conveyors, and transfer points and during coal unloading in
order to reduce nuisance due to fugitive dust emission.
Amount of water required for coal dust suppression depends
upon size of coal stockyard, coal consumption rate, volatility
of coal and ambient conditions. Normally, low-grade water
such as CT blow down or plant waste water is used for coal
dust suppression. In order to reduce plant water
consumption, water available from drains of coal yard can be
recovered and reused for coal dust suppression water
system.
7. Service water system

Thermal power plant needs various water qualities for
differing applications, e.g. boiler feed water and treated
condensate for boiler plants and service water either as a
supplement in cooling towers, or for general purposes.
Service water is necessary for preparatory processing
phases. Typical applications include, e.g. the supply of
thermal power stations and petrochemical plants with
cooling water, water for fire-fighting systems and the
cleaning of machinery. During treatment, flocculation,
sedimentation, filtration, membrane filtration, full and partial
desalination by softening, reverse osmosis, ion exchange
and thermal desalination processes can be combined or used
alternately. Service water of an appropriate quality is taken
from the corresponding point in the water treatment plant.

8. Evaporation from raw water reservoir
The storage requirement of raw water reservoir for plant

depends upon availability of raw water from the source. The

TABLE 4: COOLING SYSTEM REQUIREMENT AND IMPACT

Cooling system tradeoff’s

Cooling type Water withdrawal Water Capital cost Plant efficiency Ecological
consumption requirement impact

Once through Intense Moderate Low Most efficient Moderate
Wet cooling tower Moderate Intense Moderate Efficient Moderate
Dry cooling None None High Less efficient Low



37INDIAN JOURNAL OF POWER & RIVER VALLEY DEVELOPMENT

rate of evaporation from the surface of the reservoir depends
upon surface area of the reservoir and prevailing ambient
conditions. In the present study, the power plant is
considered to have been envisaged with a raw water
reservoir of capacity for 10 days plant requirement with
effective water depth taken as 8m. The evaporation from
surface of the reservoir has been estimated considering loss
of 20 cm water depth in a month which is equivalent to
average evaporation of about 1.2 m3/h per acre of reservoir
surface. As per above, for a typical 2500MW plant, the
evaporation from surface of raw water reservoir amounts to
about 30 m3/h. In case surface area of the reservoir
envisaged is more than that worked out as per above
criterion, the quantum of reservoir evaporation shall increase
accordingly.
9. Water for desulfurization

To protect the environment, most present coal-fired
power plants need to equip the desulfurization equipment,
and many plants adopt the wet smog-air desulfurization
technology, i.e. gushing the mixes of water and limestone
powders into the smog and gas to remove the sulfur dioxides
in the smog air. The desulfurization effect of this method is
very good, and 99% sulfur could be removed, and part of
water can be recycled. In addition, to save the water
consumption of the thermal power plant, the dry
desulfurization could be adopted to save water. For example,
to grind the limestone and coal and gush the mixes into the
furnace, and add the limestone ash at the region of about 800
centigrade degrees in the furnace, could remove 75% sulfur.

2.0 Available scope of water management

1. WATER AUDIT

A water audit is an accounting procedure. The purpose
of a water audit is to accurately determine the amount of
unaccounted-for water (UAW) in a water distribution system.

UAW is calculated from verified supply and consumption
records, factoring in various estimated usage figures. Due to
potential short-term inaccuracies, a water audit generally
considers data from the most recent 12-month period. Any
period less than 12 months will not reflect seasonal climatic
and population variations. The forms found in this manual
are also acceptable for the purpose of documenting a water
audit. Water audits, thus, help in the development of an
integrated industrial water management strategy, which
optimizes efficient use of water, improves water productivity,
reduces losses, and helps in identifying alternative methods
of water conservation. It reduces specific water consumption
and helps in setting benchmarks.

2. MINIMIZING EFFLUENT DISCHARGE

Waste water generated in a thermal power plant typically
includes clarifier sludge, filter back wash, CT blow down,
regeneration waste of DM plant and CPU, and boiler blow

down etc. Normally, clarifier sludge is disposed off along
with ash slurry and boiler blow down is led to central
monitoring basin (CMB) of the plant. Water required for wet
ash disposal is tapped from CT blow down, and unutilized
blow down water, if any, is led to the CMB. In the present
study, clarifier sludge is considered to be treated for removal
of solid waste, and recovered water is recycled to inlet of the
clarifier. Filter backwash water from filters of DM plant and
potable water system is also considered to be recycled to
inlet of the clarifier. The boiler blow down is considered to be
used in CW system to supplement the make up water as it is
expected to have negligible impact on CW inlet temperature.
The plant drains and side stream filter backwash are treated
in effluent treatment plant (ETP), and recovered water is
collected in the CMB. Requirement of water for low grade
applications such as coal dust suppression and gardening is
met from CMB. The balance waste water of CMB is handled
in line with stipulations of MOE&F/CPCB/SPCB, as
applicable. The waste water in CMB has high TDS on
account of regeneration waste and CT blow down water. If
water is to be recovered from this waste water for recycling
in the plant, its treatment would require application of reverse
osmosis technology. The requirement of plant input water
shall reduce by the quantum of water recovered from RO
plant. The concentrated brine reject of R.O plant can be used
for coal dust suppression or it can be used for wet disposal
of bottom ash.

3. WATER MINIMISATION BY USE OF DRY COOLING SYSTEMS

In a conventional wet cooling tower, hot water is cooled
by direct mixing with ambient air resulting in evaporation of a
part of circulating water, and make up water is required to
compensate for loss of water due to evaporation, drift and
blow down water. Dry cooling systems do not require any
make up water as rejection of power cycle waste heat from
condenser to atmosphere takes place by sensible cooling in
finned tubes by ambient air and no evaporative cooling is
involved.

Dry cooling systems can be broadly classified in two
categories viz. direct dry cooling systems and indirect dry
cooling systems. In direct dry cooling system, exhaust steam
from LP turbine is directly cooled in a system of finned tubes
by ambient air using mechanical draft fans or natural draft
hyperbolic tower. In an indirect dry cooling system, exhaust
steam from the turbine is cooled by watering a surface or jet
condenser and hot water is cooled by air in finned tube
bundles using mechanical draft fans or natural draft
hyperbolic tower. In case dry cooling system is adopted for
the condenser, wet cooling tower is required only for ACW
flow and requirement of plant make up water inconsiderably
reduced. Since CT make up water constitutes major part of
plant consumptive water, use of dry cooling system results
in reduction of plant consumptive water by about 80%. The
requirement of plant consumptive water can be further



38 JANUARY-FEBRUARY 2022

reduced by adopting dry cooling mode for ACW flow also
using air cooled heat exchangers.

4. OPTIMISED PLANT WATER REQUIREMENT

As can be seen from above, various options exist for
reduction of plant water consumption which need to be
applied on case to case basis. In the present study, the
following three cases have been considered for optimization/
minimization of water consumption in 2x500 MW coal based
thermal power plants (fresh water in case of coastal plants):
i. In-land power plants with wet cooling tower using

indigenous coal;
ii. In-land power plants with dry condenser cooling system

using indigenous coal;
iii. Coastal plants based on sea water cooling.
5. OPTIMIZING ASH WATER RATIO

In wet ash handling power plants, about 50-60 per cent of
water is consumed just for ash handling. Either raw water can
be used directly for ash handling or the condenser outlet